


DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

Central Public Health and Environmental Engineering Organization (CPHEEO) 

MINISTRY OF HOUSING & URBAN AFFAIRS 
Government of India 

www.sbmurban.org | July 2024 

Swachh Bharat Mission - Urban 

 DRAFT 
Advisory on  

Type Design of STPs for Small and Medium Towns 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Foreward 

 

 

DRAFT 
Advisory on  

Type Design of STPs for Small and Medium Towns 

 

Swachh Bharat Mission - Urban 

 

Central Public Health and Environmental Engineering Organization (CPHEEO) 

MINISTRY OF HOUSING & URBAN AFFAIRS 

Government of India 

www.sbmurban.org | July 2024 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

Preface 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

Acknowledgement 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

Executive Summary 

The Ministry of Housing & Urban Affairs is implementing SBM 2.0, since 1st October 2021 

with a key objective of preventing the disposal of any untreated Used Water into the 

environment. One of the crucial components eligible for funding under the Mission is Used 

Water Management (UWM). The focus under UWM component is, Interception & Diversion 

of drains carrying untreated Used Water and to develop sewage treatment systems in 4000+ 

smaller ULBs across the country, having populations less than 1 lakh.  

However, many of these smaller ULBs lack sufficient capacity to plan, design, implement & 

maintain the complex Used Water Management facilities. To address this challenge and 

execute safely managed sanitation practices, Ministry is undertaking various initiatives to build 

the capacity of officials of such ULBs. This is essential for ensuring all the UWM proposals 

under SBM 2.0 are completed on time & to be sustainable at the same time, thereby eliminating 

the practice of unsafe disposal of untreated Used Water into the environment, as such practices 

will lead to significant health, environmental, and socio-economic issues 

These advisory aims to help State/ULBs officials choose suitable technologies that match their 

needs, available resources, and the specific site conditions. This advisory has been prepared by 

taking into account the current capacities of State/ULBs officials and the implementation 

timeframe of the Mission. This document enables ULB officials to directly adopt designs and 

cost estimations (Land cost, CAPEX, & OPEX) of 10 commonly used/combination 

technologies, with minor adjustments as per their requirements, thereby expediting the 

implementation of the Mission and ensuring its long-term sustainability 

This advisory is structured into four chapters:  

1) Background,  

2) Design calculation  

3) Cost estimates & Life cycle cost assessment   

4) Used / Grey wate management in Class V & VI Towns  

      each addressing critical aspects of Used Water management. 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

The First chapter offers a comprehensive overview of the unique aspects of SBM-U 2.0, 

emphasizing the innovative shift from using the term "Wastewater" to "Used Water." This 

terminological change underscores the initiative's forward-thinking approach. The chapter clearly 

outlines the UWM approach, objectives of the advisory, establishing a foundation for a holistic 

understanding of the initiative. Additionally, this chapter details the permissible project 

components under SBM-U 2.0 and the funding mechanisms available, including grants to State 

and Urban local bodies (ULBs) through the 15th Finance Commission. It also elaborates on the 

effluent parameters essential for designing sewage treatment plants (STPs) and provides 

clarification on the National Green Tribunal (NGT) order regarding wastewater discharge 

standards. The advisory considers 10 specific STP technologies combinations for design and 

cost estimation, as below:  

• Waste stabilization pond  

• Anaerobic Baffled Reactor (ABR) + Constructed Wetlands (CWL) 

• Upflow Anaerobic Sludge Blanket (UASB) Reactor + WSP 

• UASB Reactor + Activated Sludge Process (ASP) 

• Sequential Batch Reactor (SBR) 

• Extended Aeration (EA) 

• Moving Bed Biofilm Reactor (MBBR) 

• Trickling Filter (Bio-Tower) 

• UASB+Aerated Facultative Ponds 

• Anaerobic Pond + Aerated Facultative Ponds 

Further, along with Design & cost estimation of above technologies  Preliminary treatment & 

Primary treatment units- like Screens, Grit chamber & Main pumping station, Primary & 

secondary clarifier & chlorination tank and also design. 

The Second chapter on Design Calculations clearly explains the workings of various treatment 

methods and their mechanisms. It provides detailed calculations for designing a plant capable 

of treating 2 MLD of wastewater, considering specific site requirements and assumptions 

drawn from standard documents like the CPHEEO manual and IS codes. These guidelines  

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

ensure that treatment units are appropriately sized and configured to meet local environmental 

and project requirements 

The Third chapter, focusing on Life Cycle Cost Assessment, presents thorough cost estimates 

for sewage treatment plants (STPs) of 1, 2, and 5 MLD capacities. It includes three main costs- 

Capital costs, Operation and Maintenance costs, and land costs, considering various scenarios 

such as land costing 0 (assuming land available in ULBs), 10, 25, 50, 75, 100 lakh/acre. The 

chapter also features a Comparative Cost Assessment Matrix for 10 technologies, illustrating 

total project costs under different land cost scenarios. This assists state ULBs in selecting cost-

effective technologies over the system's lifespan, ensuring sustainable management of Used 

Water treatment system 

The Comparative Cost Assessment Matrix or Life Cycle Cost Assessment shows that non-

mechanized technologies have significantly lower overall costs, including expenses for land, 

capital, and operation & maintenance to each technology or combination. In contrast, 

mechanized treatment systems incur higher total costs for smaller STPs, as detailed in the 

advisory on page 271 titled "STP Project Life Cycle Cost Assessment. Additionally, it came to 

in notice that the land requirement for non-mechanized technologies are higher compared to 

the Mechanized technology. 

In this situation, planners and designers are challenged with carefully assessing current 

requirements. They need to decide whether to prioritize adopting mechanized or non-

mechanized technologies, or to focus on acquiring land.



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

Comparative Cost Assessment Matrix (STP Project Life Cycle Cost ) 

S
l.

 N
o

. 

Technologies 

Zero Land Cost 

(Rs. In Lakhs) 

10 Lakhs Land Cost 

(Rs. In Lakhs) 

25 Lakhs Land Cost 

(Rs. In Lakhs) 

50 Lakhs Land Cost 

(Rs. In Lakhs) 

75 Lakhs Land Cost 

(Rs. In Lakhs) 

100 Lakhs Land Cost 

(Rs. In Lakhs) 

1
 M

L
D

 

2
 M

L
D

 

5
 M

L
D

 

1
 M

L
D

 

2
 M

L
D

 

5
 M

L
D

 

1
 M

L
D

 

2
 M

L
D

 

5
 M

L
D

 

1
 M

L
D

 

2
 M

L
D

 

5
 M

L
D

 

1
 M

L
D

 

2
 M

L
D

 

5
 M

L
D

 

1
 M

L
D

 

2
 M

L
D

 

5
 M

L
D

 

1 Waste Stabilization Ponds (WSP) 850 1141 1931 1060 1508 2777 1376 2058 4045 1903 2975 6160 2429 3892 8275 2955 4809 10390 

2 
Anaerobic Bafled Reactor (ABR) + 

Constructed Wet Lands (CWL) 
1318 2194 4963 1472 2486 5672 1704 2925 6735 2091 3656 8506 2477 4387 10277 2863 5118 12048 

3 
Up Flow - Anaerobic Sludge Blanket 

Reactor+ WSP (UASB + WSP) 
1071 1640 2888 1330 1970 3648 1499 2465 4789 1927 3290 6689 2355 4115 8590 2783 4940 10490 

4 
Up Flow - Anaerobic Sludge Blanket 

Reactor + ASP (UASB + ASP) 
2110 2717 4261 2131 2743 4296 2163 2783 4348 2216 2850 4434 2269 2917 4521 2323 2984 4608 

5 Sequence Batch Reactor (SBR) 3045 4223 7364 3066 4246 7400 3097 4280 7454 3149 4338 7544 3201 4395 7634 3254 4453 7724 

6 Extended Aeration Process (EAP) 2780 3564 6222 2802 3593 6269 2835 3636 6340 2889 3708 6458 2943 3781 6576 2997 3853 6694 

7 Moving Bed Bio Reactor (MBBR) 2123 2811 5073 2141 2834 5106 2168 2869 5156 2213 2928 5240 2258 2986 5323 2303 3045 5407 

8 
Anaerobic Pond + Aerated 

Facultative Pond (AP+AFP) 
913 1300 2427 1081 1590 3099 1330 2018 4086 1752 2744 5767 2174 3471 7447 2596 4198 9127 

9 

Upflow Anaerobic Sludge Blanket 

Reactor + Aerated Faculative Pond 

(UASBR + AFP) 

1108 1661 3109 1337 1935 3748 1461 2348 4707 1814 3035 6304 2167 3722 7902 2520 4409 9500 

10 Bio Tower (Tricking Filter) 1672 2610 4805 1690 2631 4837 1717 2662 4885 1762 2715 4964 1807 2767 5043 1852 2819 5123 

Technology Capacity Land cost (Rs. / acre) 

Anaerobic Pond + Aerated Facultative Pond  1 MLD, 2 MLD, 5 MLD  Rs. 0, 10, 25, 50 

Bio-Tower (Trickling Filter) 1 MLD, 2 MLD Rs. 75 lakhs and Rs. 100 lakhs 

UASB Reactor + Activated Sludge Process 5 MLD Rs. 75 lakhs and Rs. 100 lakhs 

NOTE 
The technology with lowest LCC for each combination of capacity and land cost is highlighted in green. Alternate technology very close to the lowest LCC 

technologoy is highlighted in blue. Technology with the highest LCC is heighted in Red.  

Conclusion 
For all STP capacities up to Rs. Rs. 50 lakhs / acre land cost, (UASBR + AFP) has emerged as the least LCC technology and SBR as the highest LCC technology.  For 

land cost of Rs. 75 and 100 lakhs/acre Bio-Tower is lowest LCC option up to 2 MLD and UASBR + ASP for 5 MLD.   



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

The Fourth chapter focuses on Grey Water Management Strategies design for Class V and VI 

towns, addressing both household and community levels of Used Water management. It suggests 

treatment systems for Household Used Water management, which can originate from septic tanks , 

with capacities of 0.5, 1, and 2 KLD, providing estimated sizes and costs.  

Similarly for Community level treatment, it provides size options and cost projections for 

community-scale treatment facilities designed to manage wastewater volumes ranging from 3 to 10 

kilolitres per day (KLD). For higher capacities, like 100-500 KLD in community-level wastewater 

management, the suggested treatment approach includes intercepting and redirecting drainage flows 

to preliminary treatment stages, followed by treatment in waste stabilization ponds or constructed 

wetlands, and ultimately, discharge management. 

These options help ULBs choose appropriate treatment systems, promoting sustainable and 

decentralized approaches that benefit smaller towns and areas. 

 

 

  

 

 

 

 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

 

 

 

DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 
[...]
As per the Operational Guidelines of SBM-U 2.0, the ULB / State Government is empowered 

to select any proven technology as brought out in the CPHEEO Manual/ Advisories from time 

to time. In case States come across any other technology not listed in CPHEEO Manual / 

Advisories, the same should be referred to CPHEEO for evaluation and inclusion in the 

Advisories. State Governments are encouraged to select nature-based sewage treatment 

technologies (alone or in combination of two to attain desired treated effluent quality), where 

feasible, to economise CapEx & OpEx.  

 

 

 

 

 

 

 

 

1.9 STP Effluent Quality 
 

The treated effluent quality influences the outcome of techno-economic analysis which is an 

integrated process and cost mode. Lack of clarity on the effluent standards to be adopted leads 

to either over-treatment leading to unnecessary financial burden or under-treatment leading to 

degradation in the quality of receiving water bodies.  The effluent quality norms presented in 

Table 1.1 are adopted from Table 5.3 of CPHEEO’s ‘Manual on Sewerage and Sewage 

Treatment Systems - 2013’. 

 

Table 1. 1 Standards for STP effluents from CPHEEO’s manual 

S. 

No. 
Quality Indicator 

Inland Surface 

Water 
Units 

1 Biochemical Oxygen Demand 30 mg/l 

2 Chemical Oxygen Demand 250 mg/l 

3 Total Kjendahl Nitrogen (TKN) as (N) 100 mg/l 

4 Ammonical Nitrogen NH3-N 50 mg/l 

5 TSS 100 mg/l 

6 Faecal Coliform, MPN / 100 ml  1000 mg/l 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

5 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

The above effluent standards are adopted in the present study in light of the following comment 

in the ‘Ready Reckoner on Municipal Used Water Treatment Technologies for Medium and 

Small Towns, CPHEEO’: 

 

The ‘general discharge standards 1986’, were revised vide MoEF&CC notification dated 13th 

October 2017 in respect of few important parameters. Subsequently, Hon’ble NGT stayed the 

notification and directed MoEF&CC vide OA no.1069/2018 dated 30th April 2019, to issue an 

appropriate Notification in the matter. But since the matter is subjudice and revised standards 

yet not notified by MoEF&CC, therefore, the ‘general discharge standards 1986’ still prevails 

except in those cases where CPCB/ SPCB enforced a more stringent set of standards. 

 

1.10 Objectives of the Advisory 

Used Water Management is an important component under SBM – U 2.0. The objective of 

inclusion of Used Water management under SBM-U 2.0 is to ensure that all Used Water is 

safely collected, treated and reused to feasible extent and no untreated Used Water is 

discharged into water bodies or the open environment. In order to achieve this objective, the 

Mission has made provision under central share of funding for setting up of sewage treatment 

plants and laying of I & D structures / pumping stations / pumping mains or gravity mains up 

to STPs.  

 

It is expected that a major part of the allocation for Used Water management will be used for 

construction of STPs. Since SBM-U 2.0is for class II to class VI towns, it is pertinent to note 

that these small towns with population of less than 1.0 lakh have been empowered for the first 

time to treat and reuse / manage their Used Water. 

 

The STP technologies which have been popularized and adopted over the past two decades, 

and with which the ULB staff and consultants are conversant with, have proved to be cost-

effective for Mega-Metropolitan cities, Metropolitan cities and class A cities.  The main thrust 

of these technologies has been to minimize the foot print of the STP as land availability and its 

cost are major constraints in large cities. Technologies with small foot print are usually found 

to be more energy intensive in their operation, leading to higher O & M cost. In large cities 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

6 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

where land costs are prohibitively high, technologies with high O & M cost tend to exhibit a 

lower life cycle cost in spite of being emergency intensive.  

The present study is therefore undertaken with the following objectives: 

 

a. To study in detail the techno-economic feasibility of low-cost natural technologies with 

large footprint vs. energy intensive low footprint technologies based on life cycle cost 

analysis. The selected technologies (combinations) are as follows: 

 

i. Waste Stabilization Ponds (WSP) 

ii. Anaerobic Baffled Reactor (ABR) + Constructed Wet Lands (CWL) 

iii. Upflow Anaerobic Sludge Blanket (UASB) Reactor + Waste Stabilization Ponds (WSP) 

iv. Upflow Anaerobic Sludge Blanket (UASB) Reactor + Activated Sludge Process (ASP) 

v. Sequential Batch Reactor (SBR) 

vi. Extended Aeration (EA) 

vii. Moving Bed Biofilm Reactor (MBBR) 

viii. Trickling filter (Bio-Tower) 

ix. Anaerobic pond + Aerated facultative Pond 

x. Upflow Anaerobic Sludge Blanket (UASB) Reactor + Aerated facultative Pond 

 

b. To design and undertake cost estimation of CAPEX, OPEX and land cost components 

leading to life cycle cost analysis of each technology and its combinations.  

 

c. Develop a general chart which can be used to select appropriate technology based on 

STP capacity and prevailing land cost in the ULB.  

 

d. To provide guidance to ULBs on managing used water in Class V and VI towns, 

including details on unit sizes and cost estimation. 

 

Clarification on Effluent standards to be adopted  

In accordance with the effluent quality standards outlined in Section 1.9, the rationale for 

adopting these specific standards is clarified below: 

Another important factor  that needs to be considered in technology selection is the STP 

effluent quality. ULBs and consultants who are involved in preparing DPRs for STPs are found 

to be inclined towards adopting the standards recommended by NGT in its order dated 30-04-



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

7 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

2019 irrespective of keeping in view of population of Towns.. Under this direction, the STPs 

are being designed for the effluent parameters listed in Table 1.2. 

 

Table 1.2 STP effluent standards from NGT order dated 30-04-2019 

Parameter BOD TSS COD Total N Total P FC Desirable 

Units mg/l mg/l mg/l mg/l mg/l MPN/100 ml 

Mega and Metropolitan Cities 10 20 50 10 1.0 100 

 

In the recent hearing on 23-03-2023 before the National Green Tribunal Principal Bench, New 

Delhi, pertaining to compliance of Municipal Solid Waste Management Rules 2016 and other 

environmental issues in respect of State of Uttar Pradesh, the Tribunal passed the following 

judgement under 67 (ii): 

 

67. Based on interaction with States/UTs extensively on the issue of solid and sewage waste 

management, we are of the view that Central Ministries and Departments need to 

facilitate States/UTs to effectively execute centrally sponsored projects. This will              

include utilization of waste for defined purposes involving components of central funding. 

Some such aspects include (i) utilisation of installed STPs are fully utilized remaining 

unutilised due to lack of connectivity which can be overseen by MoUD. Utilization for 

treated sewage should be taken as an integral part of the sewage treatment planning with 

STPs. (ii) looking into applicability of standards for sewage treatment in Urban and 

Rural areas, considering the usage of treated sewage and mode of disposal under the 

Water (Prevention and Control of Pollution) Act. 1974. This can be done by MoUD, 

MoEF&CC and CPCB under the coordination of MoUD; (iii) maximizing use of treated 

sewage and the compost made out of municipal solid waste as full or partial substitute of 

fertilizer and ultimately reviewing subsidy issue which may be done under joint 

coordination of MoUD and Ministry of Agriculture and Ministry of Chemical and 

Fertilizer (iv) process of setting up of waste to energy projects as per applicability in 

cities and towns with specified technologies and ensuring compliance with environmental 

norms by Ministry of Power and Ministry of Non-Renewal Energy (MNRE). We have 

already cleared that such projects may be kept out of the scope of environmental 

clearances but taking due care based on siting and preventing human health damages (v) 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

8 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

specific directions on management of rejects out of biomining processes of legacy waste 

to avoid haphazard disposal/dumping by CPCB and MoEF&CC. 

 

In light of the above judgement of NGT and the comment made in the ‘Ready Reckoner on 

Municipal Used Water Treatment Technologies for Medium and Small Towns, CPHEEO’, it 

is deemed that municipal sewage may be treated as per those indicated in section 1.9, especially 

for Small & Medium Towns. 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

9 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

10 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

CHAPTER – 2 

DESIGN CALCULATIONS 
 

2.1 Technologies considered for Small and Medium Towns 

Considering the urgency of preventing pollution of inland water bodies and preserving their 

ecological balance, treatment of Used Water prior to its disposal or reuse, needs to be accorded 

a very high priority. There are several technologies of Used Water treatment and a judicious 

choice of the technology needs to be made by taking into consideration the required level of 

treatment and the life cycle cost.  

 

Aerobic treatment schemes based on the established sequence of screening, grit removal, 

activated-sludge-process and its variants, anaerobic sludge digester and sludge drying beds, 

chlorination is quite suitable for large cities where either land is not easily available or it is too 

expensive.  

 

It is also to be noted that anaerobic schemes like Upflow Anaerobic Sludge Blanket (UASB) 

reactor, Anaerobic Baffled Reactor (ABR) followed by waste stabilization ponds and 

constructed wetlands entail lower O & M costs and are likely to be a better choice in Medium 

and Small Towns based on techno-economic analysis. Trickling Filter is also considered a low 

cost aerobic process.  

 

For the purpose of present study, the following nine technology options (combinations) are 

investigated for their suitability in STPs of capacity 1 MLD, 2 MLD and 5 MLD. In order to 

account for possibility of high land costs in SBM-U 2.0 Cities, technologies like SBR, EA and 

MBBR are also included in the techno-economic analysis. 

 

2.2 Used Water (Influent) Parameters 

The design of unit processes in a Used Water treatment plant requires inputs in the form of 

influent characteristics, site location, temperature, altitude etc. The design is carried out for a 

city in central India with a population of less than 20000 as per census 2011. Table 2.1 presents 

the design data used.  



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

11 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

Table 2. 1 Design input parameters considered for the present study 

S. No. Design input parameter Value 

1 Latitude (City in central India) 21.14oN 

2 Elevation 310 m 

3 Lowest average December / January temperature 14.5o C 

4 Highest average May / June temperature 29.5oC 

5 Per capita water supply 135 lpcd 

6 Peak factor 3.00 

7 Influent BOD 250 mg/l 

8 Influent COD 425 mg/l 

9 Influent TKN 50 mg/l 

10 Influent TSS 250 mg/l 

Note: For small and medium towns, the design input paramters should be determined by collecting 

sample(s) from the outfall drains, especially for non-mechanized technologies such as WSP, ABR, CWL, 

and UASB for designing the various unit processes.  

 

2.3 Design of Primary Treatment Processes 

In the present study, the common primary treatment components considered in the design of 

the Used Water treatment plants are presented in Table 2.2. 

 

Table 2. 2 Project components and their applicability to different technologies 

S. No. Component Technology in  which provided 

1 Wet well with pumping All 

2 Coarse Screens All 

3 Fine Screens All 

4 Grit Chamber All 

Apart from the above common elements in primary treatment, the following secondary 

treatment components are also designed as common elements: 

 

i. Secondary settling tank for activated sludge processes (ASP, EA and MBBR) 

ii. Secondary settling tank for extended aeration process 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

12 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

iii. Chlorination contact tank for all technologies 

 

2.3.1 Design of 2 MLD Wet Well with Pumping Machinery 

The wet well is the first component of any treatment plant and it is the chamber in which the 

sewer outfall empties. Usually it is circular, but rectangular wet wells are also employed. The 

depth of the wet well depends on the depth of the outfall sewer. In the present study, the depth 

of invert of outfall sewer is assumed as 3 m. Similarly, the lift above the ground level is taken 

as 4.4 m and it represents the level at which the flow is discharged into the screen chamber.  

Submersible pump is employed for lifting the influent from the sump to the primary treatment 

chamber. The general layout of the proposed wet well arrangement is presented in Figure 2.1. 

 

 

Figure 2. 1 Conceptual representation of the wet well with submersible pump 

Note: In case of WSP, ABR, CWL and UASB pumping head of 4.4 m may not be required.  

The detailed design of 2 MLD wet well is presented in Table 2.3. Circular wet wells are 

designed for all the three capacities, i.e. 1 MLD, 2 MLD and 5 MLD wet wells. The designs 

are based on practically valid assumptions for diameter of the outfall pipe, suction head, 

delivery head, minor losses, efficiency of the submersible pump set etc. 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

13 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 

Table 2. 3 Design calculations of 2 MLD wet well with submersible pump  

S. 

No. 
Item Formula Quantity Unit 

1 Average flow Capacity of the treatment plant 2 MLD 

2 Average flow MLD x 10^6/1000 2000 m3/day 

3 Average flow m3/day /(24 x 60 x 60) 0.023 m3/s 

4 Average flow m3/s x 60 1.39 m3/minute 

5 Peak factor 
For a population up to 20, 000 

as per CPHEEO Manual 
3   

6 Peak flow average flow x peak factor 4.17 m3/minute 

7 Volume of wet well 

V = TQ/4  

T = 15 minutes for small pumps 

(Reference: CPHEEO Manual) 

15.62 m3 

8 Minimum depth Below invert of sewer 2.0 m 

9 
Required Area of 

the well 
Volume / depth 7.81 m2 

  Provide a circular wet well 

10 
Computed well 

diameter 𝑑 = √
4 𝑥 𝐴𝑟𝑒𝑎

𝜋
 3.15 m 

11 
Adopted well 

diameter 
  3.50 m 

  Obtain Pump Capacity 

12 
Diameter of invert 

pipe 
Assumed 300 mm 

13 Static head 
H = suction head + Delivery 

head 
10 m 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

14 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

S. 

No. 
Item Formula Quantity Unit 

14 Minor losses 10% of Manometric head 1 m 

15 
Total manometric 

head 

Suction Head + Delivery Head 

+ Minor losses 
11 m 

16 Efficiency 65% 0.65   

17 Pump Capacity P = γ Q H / η 3.84 KW 

18 
Provided pump 

capacity 

Provide 2 KW x 2 working 

2 KW x 1 Standby  
4 KW 

 

Green cells: Input variable data to be provided   Yellow cells: standard data from CPHEEO 

manual or other standards Red Cells: Design output 

 

2.3.1.1 Design steps of 2 MLD Wet Well 

1. Average flow = 2 MLD 

2. Average flow = 2 x 106 / 1000 = 2000 m3 / day 

3. Average flow = 2000 / (24 x 60 x 60) = 0.023 m3/s 

4. Average flow = 0.023148 x 60 = 1.39 m3/min 

5. Peak factor = 3.00 

 

Peak factor: The present study is undertaken for a city with a latitude of 21.14o N and 

is therefore one of the centrally located cities in India. The population of the city is 

taken as 20, 000 as per Census 2011. As per Table 3.2 of CPHEEO Manual, the peak 

factor for the city is 3.00. For other cities suitable peak factor can be taken based upon 

the table reproduced below for ready reference. The wet well is designed for peak flow.  

 

For a population of 20, 000 the sewage generation is obtained as follows: 

= 20, 000 x 135 x 0.8 / 106 = 2.16 MLD. Hence for design of a 2 MLD STP, the 

population is taken as 20, 000 and the peak factor 3.0 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

15 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 

 

Table 3.2 from CPHEEO Manual 

 

 

 

 

 

 

 

 

 

 

6. Peak flow = 1.39 x 3 = 4.17 m3/min 

 

7. Volume of wet well: The volume of wet well is calculated based upon the formula  

V = T x Q / 4 furnished in section 4.6.6 of the CPHEEO manual.  

 

Where: 

 

V = Effective volume of wet well (in cubic meters)  

T = Time for one pump cycle (in minutes) = 15 minutes. 

Q = Pumping rate (cubic meters per minute) 

 

V = 15 x 4.17 / 4 = 15.62 m3 

 

8. Minimum depth below invert of sewer: The depth of the wet well required is 

governed by Table 4.1 in 4.6.6 of CPHEEO Manual. This is governed by the height of 

the submersible pump set and the floor clearance. In the present study the depth below 

the invert of the sewer is taken as 2 m.  

 

9. Required area of the well = Volume / depth = 15.62 / 2 = 7.81 m2 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

16 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

10. Well diameter = √4 ∗ 7.81 /𝜋 = 3.15 m 

 

11. Adopted well diameter (rounded off) = 3.50 m 

The minimum diameter of the well is adopted as 3.00 in order to accommodate 

maximum of three submersible pumps, including standby pump.  

 

12. Assume diameter of the invert pipe = 300 mm 

 

13. Static Head: The static head is defined as the sum of suction head and delivery head. 

For a centrifugal pump it represents the vertical distance from the water level in the 

sump to the maximum height water is lifted. In case of a submersible pump it is taken 

as the level from the centre of the submersible pump to the maximum height up to 

which water is lifted.  The concept of static head in terms of suction and delivery heads 

is presented in the accompanying sketch. Figure 2.2 illustrates the static head concept.  

 

14. Minor Losses: The minor head losses are taken as 10% of the static head. If an exact 

estimate of head loss is available, the same can be used. 

 

15. Total Manometric Head: The manometric head is the sum of static head and losses.  

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

17 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2. 2 Breakup of the static head of 10 m 

In the present design the depth of invert of outfall sewer is taken as 3 m below GL, the 

depth of sewage below the invert is taken as 2 m, the pump height is taken as 1.2 m and 

the bottom clearance is taken as 0.3 m.  The lift up to the coarse screen chamber is taken 

as 3.8 m. The various heads are shown in the accompanying sketch.  

 

Static Head = Suction head + delivery head  = vertical distance from the centre of the 
[...]
17. Inclined length of the screen = (0.4+0.3) / 0.96592 = 0.72467 m 

 

18. Length of chamber = 10 x 400 +(0.4+0.3)*1000*cot(75) = 4187.5644 mm 

 

19. Provide a chamber of length = 4.5 m 

 

20. Let width of each side wall be = 50 mm 

 

21. Total width of the medium screen chamber = 400 + 2 x 50 = 500 mm = 0.5 m 

 

22. Velocity in the approach channel (u/s of the screen) = 0.06944 / (0.4 x 0.4) = 0.434  m/s 

This is greater than 0.3 m/s. As per clause 5.6.1.8 of CPHEEO manual, this is OK.  



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

29 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

23. Velocity through the clean screen = 0.06944 / (0.4 x 19 x 12/1000) = 0.76145 m/s 

 

24. Head loss through the screen, h = 0.0729 x (0.761452 – 0.4342) = 0.02854 m 

 

25. Velocity through 50% clogged screen = 2 x 0.76145 = 1.52290 m/s 

 

26. Head loss under 50% clogging = 0.0729 x ( 1.52292 – 0.4342) = 0.15534 m 

 

Table 2.7 Design calculations Summary for the Grit Chamber for 2 MLD STP 

  DESIGN OF GRIT CHAMBER 

1 Basic formula for settlement of grit 
𝑄

𝐴
=

𝑛𝑉𝑠

(1−𝜂)−𝑛−1
  

2 Here η value taken 75.00 % 

3 Say 0.75   

4 Here VS value taken 1528.97 m3/m2/day 

5 
Here ‘n’ value taken-1/8 

(for very good performance) 
0.12   

6 
Hence surface over flow rate 

(Q/A)=(Vs*n)/(((1-η)^-n)-1) 
1010.11 m3/m2/day 

7 Say 1010.00 m3/m2/day 

8 Peak flow 6000 (m3/day) 

9 No. of grit chambers proposed 2 Nos.  

10 Peak flow per chamber 3000.00 (m3/day) 

11 Required for peak flow 2.97 m2 

12 Detention time 1 minute 

13 Selected width of the tank 0.6 m 

14 Selected depth of the tank 0.3 m 

15 Particle size for critical displacement velocity 0.15  mm 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

30 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

16 Critical displacement velocity 0.197 m/s 

17 Horizontal velocity in the chamber 0.19 m/s 

18 Free board 0.3 m 

19 Provision of space for grit 0.3 m 

20 Length of the tank 11.57 m 

21 Adopted length of the tank 12.00 m 

22 Total depth of the tank 0.90 m 

23 This gives detention time as 62.21 Seconds 

 

Green cells: Input variable data to be provided   Yellow cells: standard data from CPHEEO 

manual or other standards Red Cells: Design output 

  

2.3.2.3 Design Steps of Grit Chamber 

1. Basic formula for settlement of grit is based on Stoke’s law as described in sub-clauses 

of clause 5.6.2.7.1 of the CPHEEO manual.  

The practical equation for determination of surface overflow rate is given by equation 

5.11 in clause 5.6.2.7.1.2 of the CPHEEO manual, which is stated as, ‘Following 

equation could be used to determine the SOR for a real basin for a given efficiency of 

grit removal and basin performance.’ 

𝜂 = 1 − [1 +
𝑛𝑉𝑠
𝑄
𝐴

]

−
1
𝑛

Equation 5.11of CPHEEO manual 

Where 

 

η       = Desired efficiency of removal of grit particle 

Vs       = Settling velocity of minimum size of grit particle to be removed 

Q/A = Design surface over flow rate applicable for grit chamber to be designed 

n       = an index which is a measure of the basin performance 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

31 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 Equation 5.11 can be algebraically transformed as follows for expressing Q/A in terms 

of other variables.  

 

𝑄

𝐴
=

𝑛𝑉𝑠
(1 − 𝜂)−𝑛 − 1

 

2. Take efficiency, η = 75% 

 

3. Efficiency expressed as fraction = 0.75 

 

4. Take Vs = 1528.96702 m3/m2/day 

 

Table 5.6 of the CPHEEO manual gives settling velocity of different size particles of 

specific gravity 2.65 (inorganic grit particles) and corresponding surface overflow rates 

for 100% removal of these particles based on Equation (5.7) which is stated as: 

 

𝑉𝑠 = [0.707(𝑆𝑠 − 1)𝑑1.6𝜈−1.6]0.714 Equation 5.7 of the CPHEEO manual 

The corresponding surface overflow rate for 100% removal of the particles based on 

equation 5.7 of CPHEEO manual is also given in Table 5.6 of the CPHEEO manual.  

 

 

 

Equation 5.7 is used in design of grit chambers which are designed to remove particles 

of size 0.15 mm or 0.2 mm. 

 

As per clause 5.6.2.7.1.1 of the CPHEEO manual, ‘The minimum size of the grit to be 

removed is 0.20 mm although 0.10 to 0.15 mm is preferred for conditions where 

considerable amount of ash is likely to be carried in the sewage. The specific gravity of 

the grit may be as low as 2.4, but for design purposes a value of 2.65 is used.’ 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 

 

Table 5.6 from CPHEEO Manual 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

32 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

For particle size of 0.15 mm, equation 5.7 gives: 

 

 Vs = (0.707 x (2.65 – 1) x (0.15 x 10-3) 1.6 x (1 x 10-6)-1.6)0.714 = 0.0177 m/s 

  

     = 0.0177 x 24 x 60 x 60 =1528.96702 m3 / m2 / day 

  = 1528.97 m3 / m2 / day 

(Vs is obtained as 1555 m3 / m2 / day in Table 5.6 as Vs is taken as 0.018 m/s instead 

of 0.0177 m/s)  

 

5. n = 1/8 for very good performance  

 

Relevant references for the choice of efficiency, Vs, and n are given below.   

 

As per clause 5.6.2.7.1.2. ‘The value of n is 1/8 for very good performance of the grit 

chamber. The design surface overflow rate will be 66.67% of the settling velocity of 

the grit particles to be removed to achieve 75% removal efficiency in grit chamber.’ 

 

6. Practical surface overflow rate is obtained by using equation 5.11 of the CPHEEO 

manual.  

 

𝑄

𝐴
=

𝑛𝑉𝑠

(1−𝜂)−𝑛−1
 = 0.125 x 0.0177 / ((1-0.75)-0.125-1) = 0.01169 m/s 

 

= 0.01169 x 24 x 60 x 60 = 1010.1146 m3 / m2 / day 

 

7. Adopted value of surface overflow rate = 1010 m3 / m2 / day 

 

8. Peak flow = 6.0 MLD = 6000 m3 / day  

 

9. No. of girt chambers proposed = 2 

 

10. Peak flow per chamber = 6000 /2 = 3000 m3 / day 

 

11. Area required for peak flow = Peak flow / surface over flow rate = 3000 / 1010 

= 2.97030 m2 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

33 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

12. Detention time  = 1 minute 

As per clause 5.6.2.7.1.3 of the CPHEEO manual, ‘The detention time should not 

exceed 60 seconds.’ 

 

13. Choose width of the tank = 0.6 m 

 

14. Choose depth of flow in the tank = 0.3 m 

15. Particle size considered for settling velocity / critical displacement velocity  = 0.15 mm 

The bottom scour and flow through velocity is the limit beyond which particles of 0.15 

mm, once settled, may be again placed in motion and reintroduced into the stream. 

 

16. Critical displacement velocity  

 

𝑉𝑐 = 𝐾𝑐[(𝑆𝑠 − 1)𝑔𝑑]0.5  Equation 5.12 of CPHEEO manual 

 

Where Kc = 3 to 4.5, usually 4.0 

 

Vc = 4x [(2.65 – 1) x 9.81x 0.15 x 10-3]0.5 

 

 Vc = 0.1971 m/s 

 

As per clause 5.6.2.7.1.4 of CPHEEO manual the bottom scour and flow through 

velocity is given by equation 5.12 of the manual.  

 

17. Horizontal velocity in the chamber = peak flow / cross sectional area 

= (3000 / 24 x 60 x 60) / (0.6 x 0.3) = 0.1929 m/s 

The horizontal velocity is less than the critical displacement velocity. Hence OK. 

 

18. Free board = 0.3. (Assumed). The CPHEEO manual does not specify free board for grit 

chamber. However, in Appendix A 5.7, in the design of grit chamber, a free board of 

250 mm is used.  

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

34 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

19. Provision of space for grit = 0.3 m 

In Appendix A 5.7, in the design of grit chamber, grit storage space of 250 mm is used.  

 

20. Length of the tank = horizontal velocity x 60 seconds = 0.1929 x 60 = 11.574 m 

 

21. Adopted length of the grit chamber = 12 m 

 

22. Total depth of the tank = depth + free board + grit space = 0.3 + 0.3 + 0.3 = 0.9 m 

 

23. Detention time = Volume of chamber / flow = 0.6 x 0.3 x 12 / 0.034722 = 62.20 seconds 

The detention time is slightly more than the permitted value of 60 seconds. Hence 

OK. 

Table 2. 8 Summary of the coarse screen, medium screen and grit chamber designs 

S. 

No. 
Component Particulars 

Capacity 

1 MLD 2 MLD 5 MLD 

1 

Coarse 

Screen 

Chamber 

Length 2.0 m 3.0 m 6.5 m 

2 Width 0.30 m 0.45 m 1.00 m 

3 Depth 0.6 m 0.6 m 0.6 m 

4 Screen size 0.85 m x 0.165 m 0.85 m x 0.34 m 0.85 m x 0.83 m 

  

1 

Medium 

Screen 

Chamber 

Length 3.5 m 4.5 m 8.0 m 

2 Width 0.4 m 0.5 m 0.9 m 

3 Depth 0.6 m 0.7 m 1.00 m 

4 Screen size 0.62 m x 0.3 m 0.62 m x 0.4 m 1.04 m x 0.8 m 

  

1 Length 12.0 m 12.0 m 12.0 m 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

35 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

S. 

No. 
Component Particulars 

Capacity 

1 MLD 2 MLD 5 MLD 

2 Grit 

Chamber 

Width 0.3 m 0.6  m 0.8 m 

3 Depth 0.9 m 0.9 m 1.20 m 

 

2.4 Design of Waste Stabilization Ponds  

Waste stabilization ponds are large shallow basins in which raw sewage is treated entirely by 

natural processes involving both algae and bacteria. They are suitable for treatment of sewage 

of small communities and townships in temperate and tropical climates in view of their 

simplicity and satisfactory performance indicated by actual usage in different parts of the 

world. Their popularity is attributed to the cost-effectiveness, reliability and ease of operation 

for treating domestic and industrial Used Water. The cost effectiveness is owing to the non-

requirement of power, except sunlight energy, and minimum supervision for daily operation 

consisting of simply cleaning the inlet and outlet works. .  

 

2.4.1 Working of Waste Stabilization Ponds 

The waste stabilization action in the pond is due to the combined activity of algae, bacteria, 

and zoo plankton. Algae in the presence of sunlight liberate free oxygen by photo-synthesis 

action. The oxygen so liberated is utilized by the bacteria which break the organic matter 

present in the waste. During the process of assimilation, ammonia, carbon dioxide and other 

substances are liberated which are synthesized by the algal cells. Thus a symbiotic cycle is 

established between the bacteria and algae in these ponds.  

 

The design criteria for waste stabilization pond is presented in IS : 5611 – 1967 (Reaffirmed 

2002) Code of Practice for Construction of Waste Stabilization Ponds (Facultative Type). As 

per the observation in this code of practice, Under prevailing climatic conditions, stabilization 

ponds in India have shown an average reduction ranging from 80 to 90 percent of biochemical 

oxygen demand (BOD) at a loading rate of 150 to 325 kg/ha/day. The performance of 

stabilization ponds is comparable to that of conventional sewage treatment plants such as 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

36 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

trickling filters, activated sludge process, etc. with regard to BOD removal, and higher in the 

removal of pathogenic organisms.  

 

2.4.2 Types of Ponds 

The waste stabilization ponds are of three types: 

i. Anaerobic ponds: Anaerobic ponds are commonly 2 – 5 m deep and receive 

wastewater with loading rates equivalent to more than 3000 kg/ha.day for a depth of 3 

m. BOD removal is achieved by sedimentation of solids, and subsequent anaerobic 

digestion in the resulting sludge. A properly designed anaerobic pond will achieve 

about 40% removal of BOD at 10oC, and more than 60% at 20oC.  A short Hydraulic 

Retention Time (HRT) of 1.5 to 3 days is usually employed.  

 

ii. Facultative ponds: Facultative ponds are usually 1-2 m deep and receive either raw 

sewage or effluent from anaerobic ponds. The surface loading rate is usually 100-400 

Kg/ ha.day. The upper layers consist of an aerobic zone and the deeper layers exhibit 

anaerobic activity. The algae which grows on the surface produces oxygen which is 

consumed by aerobic bacteria in the middle of the pond, thereby degrading the BOD. 

In the lower zones of the pond, anaerobic digestion takes place. This process requires 

2 -3 weeks water retention time, against the 2 -3 days in anaerobic pond. About 70 – 

95% of the BOD is removed during this process.  

 

iii. Aerobic ponds: Also called as maturation ponds, these are placed last in the pond 

treatment system. They are very shallow, and generally occupy very large surface areas. 

Their main function is the reduction of pathogenic organisms. The processes by which 

the pathogens are removed are multiple, and include sedimentation, lack of food and 

nutrients, solar ultra-violet radiation, high temperatures and pH, natural predators, 

toxins and natural die-off. 

 

A combination of anaerobic pond followed by facultative pond and maturation pond (aerobic 

pond) can be adopted to achieve the desired level of treatment. Maturation pond is not 

employed as chlorination is resorted to for destroying the pathogens 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

37 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

2.4.3 Design Calculations of Anaerobic Pond + Facultative Pond 

 

In the present study, the adopted scheme of treatment for the anaerobic pond – Facultative Pond 

combination is shown in Figure 2.4. The sludge is periodically emptied from the anaerobic and 

facultative ponds. Desludging of the anaerobic pond is done once in 2 to 5 years and the 

facultative pond every 5 -10 years. Maturation pond is not employed as chlorination is resorted 

to for destroying the pathogens 

 

The design calculations of anaerobic pond of capacity 2 MLD is presented in Table 2.9 and the 

summary of 1 MLD, 2 MLD and 5 MLD is presented in Table 2.10. This is followed by the 

design of facultative ponds of capacity 1 MLD, 2 MLD and 5 MLD in Table 2.11. The design 

summary is presented in Table 2.13. 

 

Table 2.9 design calculations of 2 MLD anaerobic pond 

DESIGN OF 2 MLD ANAEROBIC POND 

S. No.  Parameter Value Unit 

1 Average flow 2.00 MLD 

2 Average flow 0.0232 (m3/s) 

3 Peak flow Peak factor 3 6.00 MLD 

Figure 2.4 Conceptual representation of the Waste Stabilization Ponds 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

38 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

4 Peak flow 0.069 (m3/s) 

DESIGN CALCULATIONS OF THE ANAEROBIC POND 

5 
No of Anaerobic ponds to provide flexibility in O & 

M of ponds 
1.00 Nos 

6 Each handling flow of 2000.00 (m3/day) 

7 Say 0.023 (m3/s) 

8 Volume of anaerobic pond V=Li x Q  /λ   

9 Li-Raw sewage BOD 250.00 mg/l 

10 Q - average flow 2000.00 (m3/day) 

11 λ- volumetric BOD loading (Range between 100-400 gm/m3/day) 

12 λ=20T-100    

13 T=mean temperature in coldest month in 0C  14.50 0C 

14 hence λ is 190.00 gm/m3/day 

15 Hence Volume of tank(V) 2631.58 m3 

16 Detention time 1.32 day 

17 
Detention time of 2 days or more is desirable to 

achieve sufficient BOD removal 
2.00 day 

18 Hence Volume of each tank (V) 4000.00 m3 

19 Hence Volumetric BOD loading(λ) is 125.00 gm/m3/day 

20 BOD removal efficiency(in %)=2T+20 49.00 % 

21 For liquid depth  4.00 m 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

39 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

22 Area at mid depth 1000.00 m2 

23 Length shall be L=2B   

24 Hence mid depth width B=(area/2)1/2 22.36 m 

25 Hence mid  length L 44.72 m 

26 Side slope of pond is 1V :2.0 H 2.00 m 

27 Depth for Sludge 1.00 m 
[...]
Detention time required 

for completely mixed 

flow 

7.25 days   7.25 days 

  

7.23 days 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

110 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

30 Population equivalent 7407     14815   

  

37037   

31 Area per person (net) 0.798 m2   0.798 m2   0.796 m2 

32 
Rate of sludge 

accumulation 
0.07 

m3/person/

day 
  0.07 

m3/person/

day 
  0.07 

m3/person/

day 

33 Sludge volume in 1 year 
518.5

2 
m3    

1037.0

3 
m3   

2592.5

9 
m3 

34 
Depth in the first cell to 

accommodate the sludge 
2 m   2 m   2 m 

35 
No. of first cells allocated 

for sludge accumulation  
2 No.   2 No.   2 No.  

36 
Depth of sludge in the 

first 2 cells 
0.5 m   0.5 m   0.5 m 

37 
Volume of sludge in the 

first 2 cell(s) 

1970.

72 
m3    

3941.4

4 
m3    

9831.0

8 
m3  

38 
Duration of sludge 

cleaning  
3.80 years   3.80 years   3.79 years 

39 Area of each pond 0.20 ha   0.39 ha   0.98 ha 

40 L/B raio 4 
dimensionl

ess 
  4 

dimensionl

ess 
  4 

dimensionl

ess 

41 Length L 88.78 m   125.56 m   198.30 m 

42 Breadth B 22.20 m   31.39 m   49.58 m 

43 
First 2 Tank L x B X D 

(Mid-Depth) 

89 x 

22 x 2 
m   

126 x 

32 x 

2.0 

m   
200 x 

50 x 2 
m 

44 
Subsequent Tanks L x B 

X D (Mid-Depth) 

89 x 

22 x 

1.5 

m   

126 x 

32 x 

1.5 

m   

200 x 

50 x 

1.5 

m 

45 

Length at mid-depth of 

primary and secondary 

tanks 

89 m   126 m   200 m 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

111 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

46 

Width at mid-depth of 

primary and secondary 

tanks 

22 m   32 m   50 m 

47 
Side slope of pond is 1V 

:2.0 H 
2 m   2 m   2 m 

48 

Top of embankment 

above mid depth in 

primary tank 

2 m   2 m   2 m 

49 
Tank Bottom below mid-

depth in primary tank 
1 m   1 m   1 m 

50 

Top of embankment 

above mid depth in 

secondary tank 

1.75 m   1.75 m   1.75 m 

51 
Tank Bottom below mid-

depth in Secondary tank 
0.75 m   0.75 m   0.75 m 

52 
Top length in primary 

tank 
97 m   134 m   208 m 

53 Top width in primary tank 30 m   40 m   58 m 

54 
Bottom length in primary 

tank 
85 m   122 m   196 m 

55 
Bottom width in primary 

tank  
18 m   28 m   46 m 

56 
Top length in secondary 

tank 
96 m   133 m   207 m 

57 
Top width in secondary 

tank 
29 m   39 m   57 m 

58 
Bottom length in 

secondary tank 
86 m   123 m   197 m 

59 
Bottom width in 

secondary tank 
19 m   29 m   47 m 

 

Green cells: Input variable data to be provided   Yellow cells: standard data from CPHEEO 

manual or other standards Red Cells: Design output 

 

Summary of the UASB + Waste Stabilization Pond components is presented in Table 2.20. 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

112 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

Table 2. 19 Summary of the design of UASB + post treatment through WSP 

Component 
Capacity 

1 MLD` 2 MLD 5 MLD 

No. of UASB reactors 1 1 1 

L (m) 11.5 15.9 25 

B (m) 5.6 8.2 12.5 

D (m) 7.0 7.0 7.0 

No. of WSPs 
3 - 2 in parallel 

+1 in series 

3 - 2 in parallel 

+1 in series 

3 - 2 in parallel +1 in 

series 

 Primary Pond (2 Nos. in parallel) 

L (m) (Top/Mid/Bottom) 97/89/85 134/126/122 208/200/196 

B (m) (Top/Mid/Bottom) 30/22/18 40/32/28 58/50/46 

D (m) 2.0 2.0 2.0 

 Secondary Pond (1 No. in series) 

L (m) (Top/Mid/Bottom) 96/89/86 133/126/123 207/200/197 

B (m) (Top/Mid/Bottom) 29/22/19 39/32/29 57/50/47 

D (m) 1.5 1.5 1.5 

 

2.7 Design of UASB Reactor + Activated Sludge Process (ASP) 

   
Description of UASB Reactor has already been furnished in sections 2.6 and 2.6.1. The UASB 

reactor is reported to remove about 60% of the BOD from the wastewater. This necessitates 

adopting a suitable post treatment process to make the effluent meet the disposal standards.   

 

The post treatment process is an aerobic process which helps in removal of residual BOD and 

COD, reduction of nutrients and pathogens. In Section 2.6, waste stabilization ponds were used 

as post treatment units. In this section, activated sludge process is proposed for aerobic post 

treatment.  



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

113 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

2.7.1 Activated Sludge Process 

 

The activated sludge process is perhaps one of the most extensively used technologies for the 

treatment of municipal sewage. The conventional activated sludge process for treatment of 

municipal and industrial wastewater was developed between 1912 – 1914. Since then there 

have been many variations in the process leading to different designs. However, in general all 

the Activated Sludge Processes have three main components; a bio reactor consisting of 

aeration tank, a secondary settling or sedimentation tank and a system for partially transferring 

the activated sludge from settling tank to the aeration tank, called the return activated sludge.  

 

As part of the treatment process, air is injected into raw unsettled sewage in the aeration tank. 

The supply of air (oxygen) may be accomplished by using surface aerators or diffusers at the 

bottom of the tank. Oxygen is used to establish and regulate aerobic conditions and to suspend 

sludge.  

 
The following are some of the benefits of ASP: Reduction of sludge quantity, reseeding of the 

bacteria amongst themselves, Dependability, ease of understanding and operation, odorless, 

and economical. The land requirement is substantially reduced in comparison to the natural 

systems like waste stabilization ponds and constructed wetlands. Due to this, ASP has found 

wide acceptance in medium and large towns where land is not easily available for construction 

of the treatment plant.  

 

2.7.2 Working of ASP 
 

The activated sludge process is conventional biological treatment of wastewater under aerobic 

conditions. The ASP consists of an aeration tank, where organic matter is stabilized by the 

action of bacteria under aeration and a secondary sedimentation tank (SST), where the 

biological cell mass is separated from the effluent of aeration tank and the settle sludge is 

recycled partly to the aeration tank and remaining is wasted. The aeration is achieved by use 

of submerged diffusers or mechanical surface aerators. If diffusers are used to supply air, a 

spiral flow patter is obtained in the tank. In contrast, a completely mixed reactor can also be 

designed. The flow chart of the process is shown in Figure 2.11. 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

114 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 

Figure 2. 8 Flowchart showing the conceptualization of Activated Sludge Process 

 
In conventional ASP the flow model in aeration tank is plug flow type, with a volumetric 

loading rate of 0.3 to 0.6 Kg BOD / m3/day. The MLSS is maintained between 1500 -3000 

mg/l. The mean cell residence time of 5 – 15 days is maintained. The hydraulic retention time 

(HRT) is maintained between 4 – 8 hours. Higher HRT may be warranted in stronger 

wastewaters from industrial processes. The sludge recirculation ratio is generally maintained 

between 0.25 and 0.50. The F / M ratio is usually maintained between 0.2 and 0.4 for 

conventional ASPs and between 0.3 and 0.6 for completely mixed ASP. 

 

Post-secondary settling, the effluent is subjected to disinfection using chlorine gas prior to 

release in the environment.  

 

2.7.3 Design Calculations of UASBR + ASP 

The design calculations for UASB reactor of capacity 1 MLD, 2 MLD and 5 MLD has already 

been presented in Table 2.18. The BOD load on the ASP reactor is 87.5 mg/l, which is the 

BOD of the effluent from the UASB reactor. The flowchart of the proposed treatment scheme 

is shown in Figure 2.12. 

 

As can be seen in the flow chart, the excess sludge from UASB reactor, aeration tank and 

secondary settling tank is sent to the filter press for processing and disposal.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

115 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

 

Figure 2. 12 Flowchart showing the conceptualization of Activated Sludge Process 

 

The design calculations are presented in Table 2.22 and summary of the combined design of 

UASBR and ASP reactor is presented in Table 2.23. The aeration tank is designed as a 

conventional plug flow reactor with the standard volumetric loading, F:M ratio and HRT as 

given in Table 2.21, which contains typical values of design parameters for ASP are given in 

Table 8-16 of ‘Wastewater Engineering, Treatment and Reuse by Metcalf and Eddy, 4th 

edition, 2003. Extracts from the table are presented below in Table 2.21. 

 

Table 2. 20 Typical range of activated sludge design parameters 

Technology 
SRT  

(days) 

F:M 

(Kg BOD / Kg 

MLVSS.day) 

Volumetric 

Loading 

(Kg BOD / 

m3.day) 

MLSS 

(mg/l) 

HRT 

(hours) 

RAS % 

of 

influent 

ASP 3 – 15 0.20 – 0.60 0.30 – 1.60 1500 - 4000 3 – 6 25-100 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

116 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

Extended 

aeration 
20 - 40 0.04 – 0.10 0.10 – 0.30 2000 - 5000 20 - 30 50-150 

Table 2. 21 Design calculations of 2 MLD ASP reactor 

DESIGN OF 1 MLD, 2 MLD AND 5 MLD STP BASED ON ACTIVATED SLUDGE PROCESS 

S. 

No. 
Item 

1 MLD   2 MLD   5 MLD 

Value Unit   Value Unit   Value Unit 

  

INPUT DATA AND 

SEWAGE 

CHARACTERISTICS 

                

1 
Average design flow into the 

STP 
1.00 MLD   2.00 MLD   5.00 MLD 

2 
Average design flow into the 

STP 
1000.00 m3/day   2000.00 m3/day   

5000.

00 
m3/day 

3 
Average design flow into the 

STP 
41.67 m3/hour   83.33 

m3/hou

r 
  

208.3

3 
m3/hour 

4 
Average design flow into the 

STP 
0.0116 m3/s   0.0231 m3/s   

0.057

9 
m3/s 

5 Elevation of site above MSL 310.00 m   310.00 m   
310.0

0 
m 

6 Operating temperature  14.50 oC   14.50 oC   14.50 oC 

7 Influent wastewater  BOD 87.50 mg/l   87.50 mg/l   87.50 mg/l 

  EFFLUENT STANDARDS                 

8 Effluent BOD 30.00 mg/l   30.00 mg/l   30.00 mg/l 

9 Effluent COD 250.00 mg/l   250.00 mg/l   
250.0

0 
mg/l 

10 Effluent TSS 100.00 mg/l   100.00 mg/l   
100.0

0 
mg/l 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

117 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

  
DESIGN PARAMETERS 

AND ASSUMPTIONS 
                

11 
Thickener overflow return as 

fraction of plant flow 
0.15 

Dimensi

onless 
  0.15 

Dimen

sionles

s 

  0.15 
Dimensi

onless 

12 Thickener overflow return 0.15 MLD   0.30 MLD   0.75 MLD 

13 
Thickener overflow return 

BOD 
500.00 mg/l   500.00 mg/l   

500.0

0 
mg/l 

14 

Centrate from sludge 

dewatering as fraction of plant 

flow 

0.006     0.006     0.006   

15 
Centrate from sludge 

dewatering return 
0.006 MLD   0.012 MLD   0.030 MLD 

16 
Centrate from sludge 

dewatering return BOD 
380.00 mg/l   380.00 mg/l   

380.0

0 
mg/l 

17 Influent BOD to aeration tank 142.54 mg/l   142.54 mg/l   
142.5

4 
mg/l 

18 
Weighted BOD to be removed 

in the aeration tank 
112.54 mg/l   112.54 mg/l   

112.5

4 
mg/l 

19 MLSS  3000.00 mg/l   3000.00 mg/l   
3000.

00 
mg/l 

20 F : M Ratio  0.35 1/day   0.35 1/day   0.35 1/day 

21 
Total volatile fraction 

(MLVSS) of MLSS 
0.80     0.80     0.80   

  
DETERMINATION OF 

REACTOR VOLUME 
                

  
Required Reactor Volume 

based on F:M ratio 
                

22 F 130.10 Kg/day   260.20 Kg/day   
650.5

0 
Kg/day 

23 M 371.71 Kg   743.43 Kg   
1858.

57 
Kg 

24 

Aeration tank volume 

calculated from F/M using 

Equation 5.27 of CPHEEO 

Manual 

154.88 m3   309.76 m3   
774.4

0 
m3 

  
Required Reactor Volume 

based on SRT 
                



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

118 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

25 

Mean Cell Residence Time or 

SRT, θc as per Figure 5.38 of 

CPHEEO Manual 

8.00 days   8.00 days   8.00 days 

26 Constant Y 0.50     0.50     0.50   

27 constant Kd 0.06 1/day   0.06 1/day   0.06 1/day 

28 

Aeration tank volume 

calculated from SRT using 

Equations 5.24 and 5.25 of 

CPHEEO Manual  

101.39 m3   202.78 m3   
506.9

5 
m3 

  
Required Reactor Volume 

Based on HRT 
                

29 
HRT for average flow as per 

Table 5.9 of CPHEEO manual 
5.00 hours   5.00 hours   5.00 hours 

30 
Aeration tank volume 

calculated from HRT 
208.33 m3   416.67 m3   

1041.

67 
m3 

31 
Maximum of the three 

volumes of aeration tank, cum 
208.33 m3   416.67 m3   

1041.

67 
m3 

32 Volumetric BOD loading rate 0.54     0.540     0.54   

  
SIZING OF THE 

REACTOR 
                

33 
Depth of liquid in the reactor 

tank 
5.50 m   5.50 m   5.50 m 

34 L/B ratio 1.00 m   1.00 m   1.00 m 

35 Length of the tank 6.15 m   8.70 m   13.76 m 

36 Width of the tank 6.15 m   8.70 m   13.76 m 

37 Adopted length of the tank 6.25 m   8.75 m   14.00 m 

38 Adopted width of the tank 6.25 m   8.75 m   14.00 m 

  

DETERMINATION OF 

AERATION 

REQUIREMENT 

                

39 BOD removed in aeration tank 130.10 Kg/day   260.20 Kg/day   
650.5

0 
Kg/day 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

119 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

40 
Oxygen requirement at Kg 

oxygen / Kg of BOD removed 
0.90 

Kg 

O2/Kg 

BOD 

  0.90 

Kg 

O2/Kg 

BOD 

  0.90 

Kg 

O2/Kg 

BOD 

41 Kg of Oxygen needed per day 117.09 
Kg O2 

per day 
  234.18 

Kg O2 

per day 
  

585.4

5 

Kg O2 

per day 

42 Residual D. O. in aeration tank 2.00 mg/l   2.00 mg/l   2.00 mg/l 

  
CAPACITY OF SURFACE 

AERATORS 
                

43 

α, ratio of oxygen uptake rate 

of sewage to that of clean tap 

water at 20oC 

0.83     0.83     0.83   

44 

β, multiplying factor for 

dissolved oxygen saturation 

for sewage at operating 

temperature 

0.95     0.95     0.95   

45 D O at operating temperature 10.37 mg/l   10.37 mg/l   10.37 mg/l 

46 D O at operating elevation 10.01 mg/l   10.01 mg/l   10.01 mg/l 

47 Oxygen tension, mg/l 7.51 mg/l   7.51 mg/l   7.51 mg/l 

48 Oxygen gradient, mg/l 0.82 mg/l   0.82 mg/l   0.82 mg/l 

49 Temperature difference  -5.50 oC   -5.50 oC   -5.50 oC 

50 Temperature Co-efficient  1.02     1.02     1.02   

51 Temperature correction factor  0.88     00.88     0.88   

52 
Conversion factor to standard 

conditions 
0.596     0.596     0.596   

53 
Oxygen needed under standard 

conditions, kg / day  
196.33 Kg/day   392.64 Kg/day   

981.6

1 
Kg/day 

54 
Provide factor of safety for 

intangibles 
1.10     1.10     1.10   

55 
Oxygen needed after factor of 

safety  
215.95 Kg/day   431.91 Kg/day   

1079.

77 
Kg/day 

56 
Oxygen transfer capacity of 

aerator 
1.80 

Kg/KW

h 
  1.80 

Kg/K

Wh 
  1.80 

Kg/KW

h 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

120 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

57 Required Aerator Capacity 5.00 KW   10.00 KW   25.00 KW 

  
CAPACITY OF DIFFUSED 

AERATORS 
                

58 Standard temperature 20.0 oC   20.0 oC   20.0 oC 

59 
Density of air at operating 

temperature 
1.24 Kg/m3   1.24 Kg/m3   1.24 Kg/m3 

60 
Density of air at 20oC 

temperature 
1.23 Kg/m3   1.23 Kg/m3   1.23 Kg/m3 

61 Content of oxygen in air  0.23     0.23     0.23   

62 
Kg of oxygen needed for 

residual D O per day 
2.00 

Kg / 2 

mg/l O2 
  4.00 

Kg / 2 

mg/l 

O2 

  10.00 
Kg / 2 

mg/l O2 

63 
Total kg of oxygen needed per 

day  
119.09 Kg/day   238.18 Kg/day   
[...]
transfer rate per tank / (Total cycle time / Fill period) = 34.075 / (6/2)  

= 102.22462 Kg/hour/tank. 

This value is the same as already obtained in step (89) above.  

 

Bubble Aeration Design 

 

The actual amount of oxygen required (AOTR) must be obtained by applying correction factors 

to standards oxygen requirements (SOTR). The corrections factors compensate for effects of 

salinity-surface tension, temperature, elevation, diffused depth, desired oxygen operating level, 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

167 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

and effects of mixing intensity and basin configuration. Equation 5-55 of Metcalf and Eddy 

takes into account all these correction factors.  

 

Actual Oxygen Transfer Rate (AOTR) is obtained using equation 5-55 of Metcalf and Eddy: 

𝑆𝑂𝑇𝑅 = 𝐴𝑂𝑇𝑅 [
𝐶𝑠,20

𝛼𝐹(𝛽𝐶�̅�,𝑇,𝐻 −𝐶𝐿)
] (1.024(20−𝑇))   Equation 5-55 of Metcalf and Eddy 

Where 

SOTR = standard oxygen transfer rate in tap water at 20o C and zero dissolved oxygen, Kg 

O2 / hour 

AOTR = actual oxygen transfer rate under field conditions, Kg O2 / hour 

CS,20 = D.O. saturation concentration in clean water at 20o C and 1 atmosphere pressure, mg/l 

α = Oxygen transfer correction factor for waste. Varies from 0.3 to 1.2. 

F = Fouling factor, typically 0.65 to 0.9 

β = Salinity-surface tension correction factor, typically 0.70 to 0.98 

𝐶𝑆 ,𝑇,𝐻 = Average dissolved oxygen saturation concentration in clean water in aeration tank at 

temperature T and altitude H, mg/l 

CL = operating oxygen concentration in the tank, mg/l 

 

111. Compute Pb / Pa  

As per Appendix B2 of Metcalf and Eddy, the value of Pb / Pa is used to compute the 

change in atmospheric pressure with elevation 

 

𝑃𝑏
𝑃𝑎

= 𝑒−
𝑔𝑀(𝑍𝑏−𝑍𝑎)

𝑅𝑇  

g = 9.81m/s2 

M = mole of air = 28.97 Kg/Kg-mole 

Z = elevation in m 

R = Universal gas constant = 8314 N.m/Kg.mole.K 

T = Temperature in Kelvin = (273.15 + o C) 

In the present study, Z = 310 m and Temperature = 14.5oC 

𝑃𝑏

𝑃𝑎
= 𝑒

−
9.81(28.97)(310−0)

(8314)(273.15+14.5) = 0.96383 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

168 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

112. Oxygen concentration at design temperature and altitude is obtained by applying the 

above correction factor. 

C14.5
o
C = 10.18 mg/l 

 

The value is obtained from Table D1 of Appendix D of Metcalf and Eddy for zero 

salinity. If salinity is known, the same table can be used to obtain the relevant C value.   

CS,T,H = 10.18 x 0.96383 = 9.81181 mg/l 

 

113. Obtain the atmospheric pressure in m of water at design temperature and altitude by 

using the data in Appendix B and C of Metcalf and Eddy.  

𝑃𝑎𝑡𝑚,𝐻 =

𝑃𝑏
𝑃𝑎
(𝑃𝑠𝑡𝑎𝑛𝑑𝑎𝑟𝑑 𝑎𝑡𝑚 𝑝𝑟𝑒𝑠𝑠𝑢𝑟𝑒)

𝛾𝑑𝑒𝑠𝑖𝑔𝑛 𝑇
 

The specific weight of water at 14.5o C temperature is obtained from Table C-1 of 

Metcalf and Eddy by interpolation.  

γwater at design T = 9.7986 KN/m3 at a temperature of 14.5o C 

Standard atmospheric pressure = 101.325 KN/m2 

𝑃𝑎𝑡𝑚,𝐻 =
0.9638(101.325)

9.7986
= 9.96675 𝑚 𝑜𝑓 𝑤𝑎𝑡𝑒𝑟 

 

114. Determine 𝐶𝑆 ,𝑇,𝐻 using equation from Metcalf and Eddy 

 

𝐶𝑆 ,𝑇,𝐻 = 𝐶𝑆,𝑇,𝐻(
1

2
)(

𝑃𝑑
𝑃𝑎𝑡𝑚,𝐻

+
𝑂𝑡
21
) 

 Where 

Pd = pressure at the depth of air release, in KPa 

Patm,H = atmospheric pressure at altitude H, in KPa 

Ot = Percent oxygen concentration leaving tank, usually 18 to 20 percent 

 Assume 

Ot = 19% (Average of the range) 

 Also, depth of the aerators below water surface = 6.0 -0.6 = 5.4 m 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

169 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

𝐶𝑆 ,𝑇,𝐻 = 9.8115 (
1

2
) (
9.966 + 5.4

9.966
+
19

21
) = 12.0026 𝑚𝑔/𝑙 

 

115. Determine the SOTR 

𝑆𝑂𝑇𝑅 = 𝐴𝑂𝑇𝑅 [
𝐶𝑠,20

𝛼𝐹(𝛽𝐶𝑆 ,𝑇,𝐻  − 𝐶𝐿)
] (1.024(20−𝑇)) 

 From diffuser data given in Metcalf and Eddy: 

𝛼 = Oxygen transfer correction factor for waste water = 0.70 (0.3 to 1.2) 

β = Salinity-surface tension correction factor = 0.95 (0.95 to 0.98)  

F = Fouling factor = 0.9 (0.65 to 0.9)  

𝑆𝑂𝑇𝑅 = 102.22462 [
9.08

0.7(0.9)(0.95(12.0026 − 2)
] (1.024(20−14.5)) 

= 178.52893 Kg/hour 

 

116. Density of air at design temperature 

From Appendix B of Metcalf and Eddy, obtain the density of air at 14.5oC 

 

ρ = P x M/(R xT) 

 

Where 

Patm = atmospheric pressure = 101.325 KPa 

P = 0.9638 x 101.325 = 97.657 KPa 

M = mole of air = 28.97 Kg/Kg mole 

R = universal gas constrant = 8314 J / Kg.K 

 

T = temperature in K = 273.15 + oC  

 

ρ = P x M/(R xT) = 97.657 x 103 x 28.97 / (8314 x (273.15 + 14.5)) 

   = 1.18302 Kg/m3 

 

117. Air contains 23.18% oxygen by weight.  

Corresponding amount of oxygen by weight = 0.2318 x 1.183 = 0.27422 Kg/m3 

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

170 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

118. Estimate the air flow rate corresponding to above SOTR 

Air flowrate = SOTR / (E x 60 min/hour) 

 

Where E = efficiency of fine bubble ceramic diffusers with an aeration clean water 

transfer efficiency of 35% 

Air flowrate = 178.52893 / (0.35 x 60 x 0.27422) = 31.00159 m3/min 

 

119. Air flowrate = 31.00159 x 60 = 1860.09563 m3 / hour 

 

120. Factor for increase of oxygen transfer rate at the beginning of the cycle = 1.5 

 

Reference: ‘The oxygen transfer rate should be multiplied by a factor of 1.5 to 2.0 to 

provide sufficient oxygen transfer at the beginning of the cycle’ – Metcalf and Eddy.  

 

121. Design air flow rate taking into account the factor for increase = 1.5 x 1860.09563  

= 2790.14344 Normal m3/hour 

 

122. Blower outlet pressure = 1.6 bar 

 

Diffuser Data 

 

123 to 139: Data related to diffuser design and related items is taken from Metcalf and Eddy 

Table 2. 26 Summary of design of SBR reactor 

Component 
Capacity 

1 MLD` 2 MLD 5 MLD 

SBR Reactor details 

No. of SBR tanks 2 2 2 

L (m) 14.5 20.5 32.5 

B (m) 14.5 20.5 32.5 

D (m) 6.3 6.3 6.3 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

171 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

Aeration required 

Nm3/hour 1395.07 2790.14 6975.36 

 

2.9 Design of Extended Aeration Process 

The extended aeration process is one of the modifications of the Activated Sludge Process. It 

is a complete mix system and provides biological treatment for the removal of biodegradable 

organic wastes under aerobic conditions. As the name suggests, aeration is carried out for a 

prolonged period leading to complete stabilization of the sludge in the aeration tank, thereby 

eliminating the requirement of sludge digester. The suspended solids in raw sewage also settle 

down in the aeration tank and get digested. Air may be supplied through surface aerators or 

diffused aeration to provide the oxygen required to sustain the aerobic biological process. 

  

The extended aeration plants are easy to operate, the process is odour free and the footprint is 

relatively small compared to other technologies. Due to prolonged detention, the system is 

better suited to handle inflow fluctuations and variable organic loadings. A major advantage is 

the low sludge yield and the sludge is fairly stabilized so that it can be directly sent to drying 

bed. The main disadvantage of the system is that it requires more energy and skilled personnel 

to maintain the MLSS concentration by regulating the return sludge.   

Figure 2.15 shows the process flow diagram of extended aeration system. In general the 

hydraulic retention time is close to 24 hours and another 4 hours are required in the secondary 

sedimentation tank.  

 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

172 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

 

Figure 2. 15 Flowchart showing the conceptualization of extended aeration plant 

 

2.9.1.  Working of Extended Aeration System  
 

Primary treatment consisting of screens and grit chamber are necessary in the extended aeration 

system. After primary treatment, the flow is directed to the aeration tank which constitutes the 

secondary treatment. In aeration tank the wastewater is mixed with activated sludge and oxygen 

is provided to the microorganisms through diffused aeration or surface aerators. The waste 

water is retained in the aeration tank for about 24 hours in order to decompose organic matter 

present in the waste water. The mixed liquor then flows to a secondary settling tank (SST) 

where most microorganisms settle to the bottom of the settling tank along with sludge. In order 

to maintain the MLSS in the aeration tank, about 50% of the sludge is pumped back to the 

aeration tank to mix with incoming raw sewage and thereby ensure sufficient microorganisms. 

The clarified wastewater from the SST then flows over V-notches into the effluent launder and 

into the chlorination tank for final treatment.  

 

The following extract from the CPHEEO manual underlines the basic design principle of the 

extended aeration system. 

“The extended aeration process employs low organic loading, long aeration time, high mixed liquor 

suspended solids (MLSS) concentration and low F/M. Because of long detention in the aeration tank, 

the MLSS undergo considerable endogenous respiration and get well stabilized and in these cases, the 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

173 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

excess sludge does not require separate digestion and it can be directly dried on sand beds or dewatered 

in the equipment. In addition, the excess sludge production is minimum in this case. The conventional 

system, the complete mix and the extended aeration have found wider acceptance.” 

 

The typical values of design parameters, extracted from ‘Wastewater Engineering, Treatment 

and Reuse by Metcalf and Eddy, 4th edition, 2003 are presented in Table 2.27. 

 

Table 2. 27 Typical range of design parameters for extended aeration process 

 

  

 

 

 

 

 

2.9.2 Design Calculations of Extended Aeration Process 

 

The design calculations for 1MLD, 2 MLD and 5 MLD extended aeration process are presented 

in Table 2.28. 

 

Table 2. 238 Design Calculations of 1, 2 and 5 MLD Extended Aeration Reactor 

DESIGN OF 1 MLD, 2 MLD AND 5 MLD STP BASED ON EXTENDED AERATION PROCESS 

S. 

No

. 

Item 

1 MLD   2 MLD   5 MLD 

Value Unit   Value Unit   Value Unit 

  

INPUT DATA AND 

SEWAGE 

CHARACTERIRTICS 

                

1 
Average design flow into the 

STP 
1.00 MLD   2.00 MLD   5.00 MLD 

2 
Average design flow into the 

STP 
1000.00 m3/day   2000.00 m3/day   5000.00 m3/day 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

174 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

3 
Average design flow into the 

STP 
41.67 m3/hour   83.33 m3/hour   208.33 m3/hour 

4 
Average design flow into the 

STP 
0.0116 m3/s   0.0231 m3/s   0.0579 m3/s 

5 Elevation of site above MSL 310.00 m   310.00 m   310.00 m 

6 Operating temperature  14.50 oC   14.50 oC   14.50 oC 

7 Influent wastewater BOD 250.00 mg/l   250.00 mg/l   250.00 mg/l 

  EFFLUENT STANDARDS                 

8 Effluent BOD 30.00 mg/l   30.00 mg/l   30.00 mg/l 

9 Effluent COD 250.00 mg/l   250.00 mg/l   250.00 mg/l 

10 Effluent TSS 100.00 mg/l   100.00 mg/l   100.00 mg/l 

  
DESIGN PARAMETERS 

AND ASSUMPTIONS 
                

11 
Thickener overflow return as 

fraction of plant flow 
0.15 

Dimens

ionless 
  0.15 

Dimens

ionless 
  0.15 

Dimens

ionless 

12 Thickener overflow return 0.15 MLD   0.30 MLD   0.75 MLD 

13 
Thickener overflow return 

BOD 
500.00 mg/l   500.00 mg/l   500.00 mg/l 

14 

Centrate from sludge 

dewatering as fraction of plant 

flow 

0.006     0.006     0.006   

15 
Centrate from sludge 

dewatering return 
0.006 MLD   0.012 MLD   0.030 MLD 

16 
Centrate from sludge 

dewatering return BOD 
380.00 mg/l   380.00 mg/l   380.00 mg/l 

17 Influent BOD to aeration tank 283.11 mg/l   283.11 mg/l   283.11 mg/l 

18 
Weighted BOD to be removed 

in the aeration tank 
253.11 mg/l   253.11 mg/l   253.11 mg/l 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

175 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

19 MLSS  4500.00 mg/l   4500.00 mg/l   4500.00 mg/l 

20 F : M Ratio  0.15 1/day   0.15 1/day   0.15 1/day 

21 
Total volatile fraction 

(MLVSS) of MLSS 
0.60     0.60     0.60   

  
DETERMINATION OF 

REACTOR VOLUME 
                

  
Required Reactor Volume 

based on F:M ratio 
                

22 F 292.60 Kg/day   585.20 Kg/day   1463.00 Kg/day 

23 M 1950.67 Kg   3901.33 Kg   9753.33 Kg 

24 

Aeration tank volume 

calculated from F/M using 

Equation 5.27 of CPHEEO 

Manual 

722.47 m3   1444.94 m3   3612.34 m3 

  
Required Reactor Volume 

based on SRT 
                

25 

Mean Cell Residence Time or 

SRT, θc as per Figure 5.38 of 

CPHEEO Manual 

25.00 days   25.00 days   25.00 days 

26 Constant Y 0.50     0.50     0.50   

27 constant Kd 0.06 1/day   0.06 1/day   0.06 1/day 

28 

Aeration tank volume 

calculated from SRT using 

Equations 5.24 and 5.25 of 

CPHEEO Manual  

281.24 m3   562.48 m3   1406.19 m3 

  
Required Reactor Volume 

Based on HRT 
                

29 
HRT for average flow as per 

Table 5.9 of CPHEEO manual 
24.00 hours   24.00 hours   24.00 hours 

30 
Aeration tank volume 

calculated from HRT 
1000.00 m3   2000.00 m3   5000.00 m3 

31 
Maximum of the three volumes 

of aeration tank, cum 
1000.00 m3   2000.00 m3   5000.00 m3 

32 Volumetric BOD loading rate 0.25 

Kg 

BOD / 

day / m3 

  0.25 

Kg 

BOD / 

day / m3 

  0.25 

Kg 

BOD / 

day / m3 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

176 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

  
SIZING OF THE 

REACTOR 
                

33 
Depth of liquid in the reactor 

tank 
5.50 m   5.50 m   5.50 m 

34 L/B ratio 1.00 m   1.00 m   1.00 m 

35 Length of the tank 13.48 m   19.07 m   30.15 m 

36 Width of the tank 13.48 m   19.07 m   30.15 m 

37 Adopted length of the tank 13.50 m   19.25 m   30.25 m 

38 Adopted width of the tank 13.50 m   19.25 m   30.25 m 

  

DETERMINATION OF 

AERATION 

REQUIREMENT 

                

39 BOD removed in aeration tank 292.60 Kg/day   585.20 Kg/day   1463.00 Kg/day 

40 
Oxygen requirement at Kg 

oxygen / Kg of BOD removed 
1.10 

Kg 

O2/Kg 

BOD 

  1.10 

Kg 

O2/Kg 

BOD 

  1.10 

Kg 

O2/Kg 

BOD 

41 Kg of Oxygen needed per day 321.86 
Kg O2 

per day 
  643.72 

Kg O2 

per day 
  1609.30 

Kg O2 

per day 

42 Residual D. O. in aeration tank 2.00 mg/l   2.00 mg/l   2.00 mg/l 

  
CAPACITY OF SURFACE 

AERATORS 
                

43 

α, ratio of oxygen uptake rate 

of sewage to that of clean tap 

water at 20oC 

0.83     0.83     0.83   

44 

β, multiplying factor for 

dissolved oxygen saturation for 

sewage at operating 

temperature 

0.95     0.95     0.95   

45 D O at operating temperature 10.37 mg/l   10.37 mg/l   10.37 mg/l 

46 D O at operating elevation 10.01 mg/l   10.01 mg/l   10.01 mg/l 

47 Oxygen tension, mg/l 7.51 mg/l   7.51 mg/l   7.51 mg/l 



DRAFT ADVISORY ON TYPE DESIGN OF STPs FOR SMALL & MEDIUM TOWNS 

 

 

177 
DRAFT FOR DISCUSSION PURPOSES ONLY SHOULD NOT BE PRINTED OR REPRODUCED 

 

48 Oxygen gradient, mg/l 0.82 mg/l   0.82 mg/l   0.82 mg/l 

49 Temperature difference  -5.50 oC   -5.50 oC   -5.50 oC 

50 Temperature Co-efficient  1.02     1.02     1.02   

51 Temperature correction factor  0.88     0.88     0.88   

52 
Conversion factor to standard 

conditions 
0.60     0.60     0.60   

53 
Oxygen needed under standard 

conditions, kg / day  
539.66 Kg/day   1079.31 Kg/day   2698.28 Kg/day 

54 
Provide factor of safety for 

intangibles 